! CTL

CERTIFIED TESTING LABORATORIES, INC.

Sieve Analysis Report

CLIENT: Angelo Maiorano DATE: 02-17-2022

Metro Green LLC

100A Oak Street

Mount Vernon, NY 10550
PROJECT: 100A Oak Street, Mount Vernon NY LAB NO: 16257

NY 10550
SAMPLE ID: # 4 Stone Dust TIME IN: 7:00AM
RECEIVED: 02-16-2022 TIME OUT: 3:00PM
INSPECTOR: D. Duarte & J. Appiah CET

Grams RESULTS
Sieve Size Grain Size Weight Retained % Retained Cumulative % Passing
% Retain

1 254 0 0.00 0.00 100.00
3/4” 19.05 0 0.00 0.00 100.00
1/2" 12.7 0 0.00 0.00 100.00
3/8” 0.525 1.2 0.13 0.13 99.87
H4 - 1/47 6.35 91.6 9.84 9.97 90.03
#10-1/107 2.45 238.7 25.64 35.61 64.39
#60 - 1/60” 0.423 422.8 45.41 81.02 18.98
#100-1/100" 0.254 82.9 8.90 8§9.92 10.08
#200 - 1/2007 0.127 7.9 0.85 90.77 9.23
Pan 84.5 9.08 99.85 0.15

Wet Soil (Ws): 1000 g
Dry Soil (Ds): 931 g
Moisture Content: 6.9 %

EQUIPMENT USED: Sieves; SN:

Shaker, S

KD/dk

All reports are the confidential property of Clients, and information contained may not be published or reproduced, pending our written approval.
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CERTIFIED TESTING LABORATORIES, INC.

PICTURE NO.: 4

CLIENT: Metro GreenLLC DATE: 02-17-2022

TIME IN: 7:00 AM
PROJECT: 100A Oak Street, Mount Vernon NY NY 10550

TIME OUT: 3:00 PM
CONTRACTOR: Metro Green LLC

INSPECTOR:D. Duarte & J. Appiah CET
ARCHITECT/ENGINEER: N/A

Grams RESULTS
Sieve Size Grain Size Weight Retained & Retained Cumulative J 4 Passing
%5 Retain
= 254 [] 0.00 0.00 100.00
34 15.05 0 0.00 0.00 100.00
12" 127 0 0.00 0.00 100.00
38" 9325 12 013 013 99.87
a_o14" 635 8.6 934 9.97 90.03
=10- 110" 243 287 2564 3561 54.39
=60 1,607 0423 4228 4541 81.02 18.98
=100-11000 | 0254 829 8.9 89.92 10.08
=200-1200" 0127 7.8 085 80.77 923 i
Ban 845 9.08 99.85 015 |
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PICTURE OF: Test# 4
FLOOR: N/A

LOCATION ON FLOOR: N/A

DATE: 33_17-2022
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THIS INSPECTION REPORT RELATES ONLY TO THE ITEMS INSPECTED/TESTED AS MENTIONED ABOVE.
All reports are the confidential property of Clients, and information contained may not be published or reproduced, pending our written approval.
140 Marbledale Road * Tuckahoe, New York 10707 ° (718) 824-1616° Fax (914) 335-3089



